N VL _
f\ B ﬁ% ]

130 31132 198 133 14j9
T1IEE 5

ML

26

Model: Razor 11 5170 TR/WE Partnumber: 90066203 Year: 2015




POS QTY [ PARTNUMBER | BESKRIVELSE DESCRIPTION

1 1 429938 KNIVBOLT FOR BLADE TIGHTEN BOLT
FASTG@RELSE AF KNIV (10.9)
3/8"X 40MM

2 1 429939 SKIVE FOR KNIVHOLDER DISHING WASHER
65MN

3 1 429940 SKIVE FOR FASTHOLDELSE | BLADE SUPPPORT PRESSING
AF KNIV BOARD

4 1 429941 SKIVE FOR FASTHOLDELSE | BLADE UPPER PRESSING
AF KNIV PLATE

5 1 430239 KNIV 51CM BLADE 51CM

6 1 429942 SKIVE FOR FASTHOLDELSE | BLADE LOWER PRESSING
AF KNIV PLATE

7 1 429943 KNIVHOLDER BLADE SUPPORT

8 1 429944 NOT 4.74X4.74X46.5 FLAT KEY

9 1 429945 B@S FOR KNIVHOLDER 8MM | BLADE SUPPORT BUSH

10 1 429946 PINOLSKRUE M. KRATER SCREW
M6X8

11 1 430317 REMHJUL DRIVING BELT WHEEL

12 1 430318 KILEREM Z 750MM TRIANGLE BELT

13 4 429949 LASEM@TRIK M8 NUT

14 12 | 429950 PLADESKRUE MED SELF-DRIVING SCREW
PANHOVED OG POZIDRIVE
5X16

15 2 429951 PLANSKIVE M8 FLAT RING

16 1 430319 REMSK/AERM BELT WHEEL PROTECTING

COVER

17 16 | 429953 PLADESKRUE MED SELF-DRIVING SCREW
PANHOVED OG POZIDRIVE
4X16

18 1 430320 HANDTAG FRONT HANDLE COVER

19 1 430321 COVER PLAST FRONT HEAD COVER

20 1 430322 PLADE FOR FRONT COVER | FRONT PANEL COVER PLATE

21 2 429957 HJULKAPSEL 8" WHEEL COVER-1

22 11 | 429958 FLANGEM@TRIK MED NYLON | HEX FLANGE LOCKING NUT
RING M8

23 8 429959 LEJE BEARING

24 2 429960 HJUL 8" WHEEL ASS'Y

25 5 429961 FJEDERSKIVE @12X18X0,5 WAVE WASHER

26 2 430323 ST@TTEBESLAG FOR LOWER SUPPORT OF WHEEL
HJULAKSEL NEDRE AXLE

27 429963 FLANGEBOLT M6X60 HEX FLANGE BOLT

28 430324 ST@TTEBESLAG FOR UPPER SUPPORT OF WHEEL
HJULAKSEL @VRE AXLE

29 10 | 429965 LASEM@TRIK M6 HEX LOCKING NUT

30 1 430325 HJULAKSEL KOMPLET FOR FRONT WHEEL AXLE ASS'Y
FORHJUL 20"

31 2 429967 FJEDER FOR FORHJUL 65MN,| SPRING OF FRONT WHEEL
?1,8

32 2 429968 HJULKAPSEL 11" WHEEL COVER-1

33 2 429969 HJUL 11" WHEEL ASS'Y

34 2 429970 TANDHJUL FOR BAGHJUL 11" | WHEEL GEAR RING

35 2 429971 DAKSEL FOR BESKYTTELSE | "11"™ DUST-PROOF WHEEL
AF BAGHJUL COVER"

36 1 430326 FORBINDELSESSTANG CONNECTING ROD

FOR/BAG HJUL




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

37 1 430327 KLIPPESKJOLD DECK

38 10 429974 FLANGEM@TRIK MED NYLON | HEX FLANGE SCREW
RING M6

39 1 429975 BESLAG FOR HEIGHT ADJUSTMENT
HZJIDEJUSTERING BOARD

40 6 429976 SKRUE (SPECIEL) M6X12 TOOTH SCREW

41 2 429977 LASERING FOR HJULAKSEL WHEEL AXLE FIXED RING

42 4 429978 HESTESKOSIKRING OPEN BLOCK RING

43 1 429979 PALHJUL VENSTRE LEFT OUTPUT GEAR ASS'Y

44 2 429980 SKIVE (SPECIEL) 12,8X20X0,8 | FLAT WASHER

45 2 429981 KUGLELEJE 12,7X28,575X7,9 BEARING

46 2 429982 LEJEHUS BEARING SHEATH

47 2 429983 RORSTIFT 5X21.5 COLUMN PIN

48 1 429984 GEAR KOMPLET MED GEAR BOX ASS'Y
TRAKAKSEL

49 1 429985 PALHJUL HGJRE RIGHT OUTPUT GEAR ASS'Y

50 2 429986 FLANGEBOLT M6X12 HEX BOLT

51 1 429987 BESLAG POSITION FIXING PLATE

52 1 429988 MONTERINGSBESLAG FOR SIDE-DISCHARGE FIXING
UDKASTERSKZARM BOARD

53 1 429989 AKSEL FOR SIDE-DISCHARGE POSITION
MONTERINGSBESLAG FIXING SHAFT

54 2 429990 FIEDERSKIVE M5 SPRING WASHER

55 2 429991 MASKINSKRUE PH MED TOOTH SCREW
PHILLIPS KRYDSKZAERV
M5X10

56 1 429992 FIJEDER FOR SIDE COVER BOARD SPRING
UDKASTERSKARM

57 1 430328 SKZARM FOR LUKNING AF SIDE-DISCHARGE COVER
UDKAST BOARD

58 1 430329 SKZARM FOR UDKAST SIDE-DISCHARGE

PROTECTING COVER

59 1 429995 LASEPLADE FOR BIOPLUG KNOB PRESSING BOARD

60 1 429996 FIEDER 0.9X31MM SPRING

61 1 429997 LASEPAL FOR BIOPLUG MULCHING KIT BUTTON

62 1 429998 BIOPLUG MULCHING KIT

63 1 429999 PLADESKRUE SELVBORENDE| CROSS PAN SELF-DRIVING
M6X14 SCREW

64 1 430028 HJULAKSEL KOMPLET FOR REAR WHEEL AXLE ASS'Y
BAGHJUL

65 2 430075 HESTESKOSIKRING M19 OPEN BLOCK RING

66 1 430105 AFSTANDSSKIVE 35X22.5X1.5| ADJUSTING WASHER

67 1 430109 HOIDEJUSTERING HANDLE ASS'Y

68 2 430110 SKRUE M5X8 SCREW

69 1 430111 HANDTAG FOR HEIGHT ADJUSTMENT ASS'Y
HZJIDEJUSTERING

70 430112 FLANGEBOLT M8X16, 8.8 HEXAGON FLANGE BOLT

71 430113 MONTERINGSBESLAG FOR RIGHT HANDLE BRACKET
STYR HBJRE

72 1 430114 FIJEDER FOR BAGSKARM RIGHT KNOB SPRING
HAIRE

73 430115 AKSEL FOR BAGSKARM LONG ROD

74 430116 FIJEDER FOR BAGSKARM LEFT KNOB SPRING

VENSTRE




POS QTY | PARTNUMBER | BESKRIVELSE DESCRIPTION

75 1 430129 GENNEMF@RING GUMMI FOR| CABLE PROTECTING SHEATH
KABEL

76 1 430163 MONTERINGSBESLAG FOR LEFT HANDLE BRACKET
STYR VENSTRE

77 2 430241 PROP (DUBSKO) FOR STYR TUBE PLUG

78 2 430242 SKIVE FOR STYR B@LGET CURLED WASHER
FOR STYR

79 2 430243 FINGERSKRUE LOWER HANDLE KNOB

80 2 430244 M@TRIK M8 HEX NUT

81 2 430245 BOLT (SPECIEL) M8X52 FLAT HEAD BOLT

82 1 430246 KABELHOLDER CABLE CLAMP

83 2 430415 BOLT SPECIEL M8X17X35, 8.8| SPECIAL BOLT

84 1 430416 S/AETBOLT M8X35 HEX BOLT

85 1 430417 BOLT SPECIEL M8X60X17 SPECIAL BOLT

86 3 430249 SKIVE FIRKANT M10 SQUARE WASHER

87 1 680600 B&S 625E

88 1 430418 RELA 12V RELAY

89 2 430419 LEDNING 120MM, 12X6.5X0.8 | CONNECTING WIRE

90 2 430253 BESLAG FOR JUSTERING AF | LOWER ADJUSTMENT GEAR
STYR

91 1 430254 STYR NEDRE LOWER HANDLE POLE

92 14 430255 PLADESKRUE SELVBORENDE| SELF-DRIVING SCREW
ST3X10

93 2 430256 HANDTAG FOR LAS AF STYR | LOCKING HANDLE

94 2 430257 RORSTIFT 5X20, 45, GB119 COLUMN PIN

95 2 430258 PLADE FOR LASEHANDTAG PRESSING PLATE

96 2 430259 BOLT FOR LASEHANDTAG LOCKING HANDLE BOLT
M8X69

97 2 430260 BESLAG FOR JUSTERING AF | UPPER ADJUSTMENT GEAR
STYR @VRE

98 2 430261 PLANSKIVE 8X16X0,8 FLAT WASHER

99 2 430262 FLANGEBOLT M6X35 HEX FLANGE BOLT

100 1 430263 KROG FOR SNORETRAEK CABLE HOOK

101 5 430264 PLANSKIVE M6 FLAT WASHER

102 1 430265 FJEDERSKIVE M6 SPRING WASHER

103 5 430266 TOPM@TRIK M6 CAP NUT

104 1 430420 STOPKABEL FLAMEOUT CORD ASS'Y

105 1 430268 KABEL FOR SELVK@R 1170, DRIVING CORD ASS'Y
224

106 1 430269 KABELHOLDER CORD FIXING BOARD

107 6 430270 PLADESKRUE SELVBORENDE| SELF-DRIVING SCREW
ST4X18

108 2 430271 SPLIT FIXED PIN

109 2 430272 FJEDER FOR BATTERI PANEL COVER SPRING
D/EKSEL

110 1 430273 D/EKSEL FOR BATTERI PANEL COVER

111 1 430274 COVER PLADE COVER PLATE

112 6 430275 PLADESKRUE MED SELF-DRIVING SCREW
PANHOVED OG POZIDRIVE
4,8X19

113 1 430276 PLADE FOR GASHANDTAG THROTTLE CROSS PLATE

114 4 430277 FJEDERSKIVE (SPECIEL) WAVE WASHER

115 1 430421 KONTROLPANEL HANDLE PANEL




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

116 1 430279 FLASKEHOLDER DRINK HOLDER

117 1 430280 GREB FOR SNORETRZK ADJUSTMENT HANDLE

118 1 430281 MASKINSKRUE PH MED TOOTH SCREW
PHILLIPS KRYDSKZARYV M4X8

119 430282 PLANSKIVE M6 BIG WASHER

120 430283 HANDTAG FOR CHOKER CHOKE PULLING POLE

121 430284 BESLAG FOR JUSTERING AF CHOKE GEAR BOARD
CHOKER

122 1 430285 CYLINDERBOLT M6X16 HEXAGON BOLT

123 1 430422 CHOKERKABEL CHOKE CORD ASS'Y

124 1 430287 BATTERI 4.5AH,12V BATTERY

125 1 430288 STARTKONTAKT SWITCH ASSEMBLY

126 1 430289 STIK SAMLING 1A, 14V DC SOCKET ASSEMBLY

127 1 430290 LEDNING KOMPLET INNER WIRE ASSEMBLY

128 2 430291 DAEKSEL PRESSURE CAP

129 3 430292 DAEKSEL PRESSURE CAP

130 2 430293 CYLINDERBOLT M6X60 INNER HEX BOLT

131 2 430294 MONTERINGSBESLAG YDRE OUTSIDE POSITIONED
FOR BZJLER SUPPORT

132 2 430295 MONTERINGSBESLAG INDRE | INSIDE POSITIONED
FOR B@JLER SUPPORT

133 4 430296 MONTERINGSBESLAG FOR SELF-PROPELLED CORD
BAJLE OG KABEL HANGING BLOCK

134 2 430297 COVER FOR COVER BOARD OF PULLING
MONTERINGSBESLAG POLE SUPPORT

135 1 430298 STYR @VRE UPPER HANDLE

136 1 430299 B@JJLE FOR STOP FLAMEOUT POLE

137 1 430300 BJJLE FOR SELVK@R DRIVING POLE

138 1 430301 SOFTGRIP 22X32X580 HANDLE SHEATH

139 1 430302 GREB FOR @VRE OPSAMLER | HANDLE OF GRASS

CATCHER

140 1 430303 OPSAMLER PLAST @VRE GRASS CATCHER COVER

141 1 430304 BAGSKARM REAR BOARD ASS'Y

142 1 430305 INDIKATOR FOR FYLDT LEVEL INDICATOR
OPSAMLER

143 2 430306 PLADESKRUE MED SELF-DRIVING SCREW
PANHOVED OG POZIDRIVE
4.2X18

144 1 430307 RAMME FOR OPSAMLER GRASS CATCHER BRACKET

145 1 430308 OPSAMLER BUND/NET MED GRASS CATCHER
TEXAS LOGO 60L

146 430309 LEDNING MED STIK CONNECTING WIRE OF PLUG

147 430310 BESKYTTELSE FOR KABEL BELLOWS
15.5X0,3

148 1 430311 TOPNYGLE 21MM WRENCH

149 1 430312 TOPN@GLE STANG 8X110MM | WRENCH POLE

150 1 430313 LADER 100V-240V~50HZ, CHARGER
12vDC, 500MA

151 1 430315 KABELHOLDER CABLE CLAMP




	1_drawing
	2_sparepart_list

